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TEST REPORT i
1
REPORT NO.: CTNT2410170020101R [BI
Product name: FAN
Model No.: HJH12038
Applicant: Dongguan Hengjiehui Technology Co., Ltd

Test procedure: Entrustment Test

Shenzhen Zhongwtﬂ'ﬂfﬁé Technology Co., Ltd.

This report may not be reproduced in part without permission to avoid ambiguous interpretation.
This report can be checked and verified in the following ways.
Tel: 0755-28680489 E-mail: admin@ctnt-cert.com Web: www.ctnt-cert.com
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Page 2 of 8 Report No.: CTNT2410170020101R
TEST REPORT
UL 94-2023

STANDARD FOR SAFETY
Tests for Flammability of Plastic
Materials for Parts in Devices and Appliances

Report Number. .................cocoeee..... CTINT2410170020101R

Date of issue............c.ocoecevevenee... Oct.30, 2024

Shenzhen Zhongwei Testing Technology Co., Ltd.

Room 1A106, 1/F., No.109, Lijia Road, Henggang, Henggang Street,
Name of Testing Laboratory Longgang District, Shenzhen, Guangdong, China
preparing the Report ..................... Tel: 086-755-28680489

E-mail: admin@ctnt-cert.com

Web: www.ctnt-cert.com

Applicant’s name............................  Dongguan Hengjiehui Technology Co., Ltd
. ~ Room 402, Building 1, No. 9 Fu Road, Quantang Village, Liaobu Town,
......................................... b s
Manufacturer's name..................... Dongguan Hengjiehui Technology Co., Ltd
Room 402, Building 1, No. 9 Fu Road, Quantang Village, Liaobu Town,
BAOTess i ik

Dongguan City, Guangdong Province

Test specification:

Standard /i izizzidzziizizdiiide UL 94-2023

Test procedure ..........c.....ue.n..... - Entrustment Test
Non-standard test method ............. N/A

Test Report Form No. ..c..c.c.ooveen.s UL 94

Test Report Form(s) Originator ..... 1.0

Master TRF .........ccccovcevcevcianacr. CINT

General disclaimer:

The test results presented in this report relate only to the object tested.
This report shall not be reproduced, except in full, without the written approval of the Issuing CTNT Testing
Laboratory.

The authenticity of this Test Report and its contents can be verified by contacting the CTNT, responsible for this Test
Report.

Test item description....................... FAN
Trade MarK.................ooooeeeieeeeneennn.... Hengjiehui
Model/Type reference ...................... HIJH12038
RAtNGS . i i i N/A

This report may not be reproduced in part without permission to avoid ambiguous interpretation.
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Page 3 of 8

Report No.: CTNT2410170020101R

Responsible Testing Laboratory (as applicable), testing procedure and testing location(s):

Laboratory Name Shenzhen Zhongwei Testing Technology Co., Ltd.

Testing location/ address..........ccccceeeeinnnnn. / 7% 7
Street, Longgang District, Shenzhen, Guangdong, China

Tested by(Test Engineer).......ccccccoeeueaeennnnn. ;| George Tian Ggowa ’ﬁ a/\
Reviewed By(Supervisor)......cccccoccceaiunnnn.. : | Jackie Chen
Approved by(Chief Engineer)........ccc.......... : | Flight Lee

- Test data

- Photo document

Summary of testing:

Tests performed (name of test and test clause): Testing location:

Shenzhen Zhongwei Testing Technology Co., Ltd.
Room 1A106, 1/F., No.109, Lijia Road, Henggang,
Henggang Street, Longgang District, Shenzhen,

Determination of the result includes consideration of
measurement uncertainty from the test equipment

and methods. i
Guangdong, China

Tel: 086-755-28680489
E-mail: admin@ctnt-cert.com

According to the test of UL 94

Tests for Flammability of Plastic Materials for Parts

in Devices and Appliances ANl Dsions it v ot com

Material class is V-0

Test item particulars.......cccoocevvceiciiiiiciiiia

Supply ConNection......cccoocceeeieiniieiineiiiniiinenianes NIA
Possible test case verdicts:

- test case does not apply to the test object ......... : N/A

- test object does meet the requirement ............... . P (Pass)

- test object does not meet the requirement ......... . F (Fail)

- test object does not experiment with this clause.: -

TESHUNG /b iiiiiidaiddiiidid i )

Sample arrival date .........cccoovviiieiiiiiiiiiicien, : Oct.17, 2024

YEsSUPEriod ./ /i iz maiiiia © Oct.18, 2024
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